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In the test report number 8034-ZLK/2024 the following changes are made: 

 In point 3.1.3, at the end of paragraph 1, new text is added: 

The tested object has met requirements of ingress protection level IPX8. 

 In point 3.2.3, at the end of paragraph 1, new text is added: 

The tested object has met requirements of ingress protection level IP6X. 

 Point 4 changes to 5. 

 Point 5 changes to 6. 

 New point after p. 3.2.3 is added: 

4. Summary of the tests: 

Table 3. Summary of tests 

No. Tested feature / Test method Test result 

1.  IPX8 test according to PN-EN 60529:2003+A2:2014-07+AC:2017-12+AC:2020-01 clause 14.2.8. Positive 

2.  
IP6X test according to PN-EN 60529:2003+A2:2014-07+AC:2017-12+AC:2020-01 clause 13.4 
and 13.6. 

Positive 

 


